Mo, Description Part Number
1 Screw, Pan Head 10-32 x 3/8 17011
2. WallInnerBack = 221378
N Burner Skirt, Rear 222210
5 Cabinet Wall, Rear 221398

6. Bracket BlowerMounting 222414
7 BlowerTransFlow120CFM 222780
8  HeatShield, left 221736
o. Cabinet Wall, Left 221307
10 Wingnut M6 117075
1. Control BoxReceptacle 220048
12 Wire Strain Relief, Heyco 17951
13 Switch, On/Off/T'stat Plain 220703

No.  Description Part Number
46-54 Burner Assembly,Replacement  15fgsq
55 Primary Air Shutter 221300
; Pri . 8
E in.OF ,

o8 Fender Washer, .250 in.x 2.250 in 118023
59.  Fettle Blue BlackEnamel 10432727
ote) Heat Shield, Right 222051
; b Nall. Ri

B2, Snapstat,i2o-me® 220817
63, Snapstat Bracket 220080

64.  GlassFrameHandle 222268
B Orifice #231- NG 045026

R &
15, CoverPlate,BlowerSwitchBox 221304
16, Rheostat ControlKnob 220700

17 Air Deflector, Cabinet Top 222456

5 , AT AR

19.  lIgnitor Bracket 3002576
20 Screw, M4 x & PH Pan Head 117920
bl Piezo Ignitor Button 3002573

22, Valve NG, HighTemp,so%TD 222263
23 Elbow, go® Brass 3/8 NTP 222202

24.  latchAssembly = 22712

25, Cabinet Base 221384
26. Leg Leveler Bracket, Right 222440
leg leveler Bracket, | eft 222730

27 Bolt leveling M8xg40 118047

28 Nut, Hex, Plain M6 DIN 934 0030
20, Screw, Pan Head 10-32 x 3/8 17911
30.  FireboxWeldment 221374
3. Valve Bracket 22138g
32 Screw, #8 x 3/4” 117986
33.  PilotAssembly 120471
34 Pilot Spacer 222284

35, Gasket, Pilot Assembly 120670
36 Pilot Access Panel 221300
37 Gasket Pilot Access Panel 129153
38, VentInstallationTool 222267
30.  VentPipeAdaptor 222208
40.  CabinetTop . ... 2217137
41 Gasket, Vent Adaptor 222281
42, Vent ConnectorAssembly 222250
G ” A 5
Shield. Top Fi

45 Relief Door 222432
46 Burner Top Plate 221740
47 Burner AirDefledor 2220850
48 Nut, Hex, Plain M6 DIN ¢34 QQ30
49. Burner Gasket 222283
50 Bolt, M6 x 20 Serr. Flange Hex Hd 117117
5. BurnerBase 104262
52, Venturi Tube 221391
53 Tube Holder 103002

54.  Nut,M6Serr.Flange 117968

; — "I i

70 Glass, Ceramic /5 mm 221718
6870 Replacement Glass Kit 156438
7. Replacement Glass Frame, Matte Black 156021

Replacement Glass Frame, lgtul lron 156700

72. logSet, 6 pecs) Ilustratedonpg.2o. 156450
3 Blower Kit* 156455
F4— Rheostat Kit* 156456
75. Blower Switch BoxKit,complete 156459
76,  Vent AdaptorAssembly,inc.gaskets 156464
77 PilotShutter 0 222408

*not illustrated





